
                        M.E 2396300

POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO

1 ECCENTRIC 2 2113340

2 ROSETTE 2 2396550

3 O-RING SEAL 1,2"x0.09" (31x2.5mm) 2 9917316

4 NUT ESCUTCHEON 2 2396960

5 GASKET WITH STRAINER 2 2109855

6 SOCKET W18x1/19" 2 2396610

7 NUT G3/4" 2 2396940

8 O-RING SEAL 0.61"x0.07" (15.6x1.8mm) 2 9917153

9 CHECK VALVE 2 2167210

10 PIN 1 2396910

11 SCREW M5x8 1 9903138

12 HANDLE BODY L 1 2396830

13 CERAMIC HEAD RIGHT G1/2 1 2038325

14 BODY SOLDER 1 2396620

15 SCREW M4x6 1 9903212

16 TERMOSTATIC HEAD 1 2396500

17 SCREW PLUG M28x1 1 2396690

18 TERMOSTATIC HEAD BASE 1 2396890

19 O-RING SEAL 1.29"x0.07" (33x2mm) 1 9917335

20 PLUG 1 2347260

21 SCREW M5x4 1 9903140

22 HANDLE BODY R 1 2396850

23 SPRING 1 2403975

24 PIN 1 2396590

25 SCREW M3x6 1 9902017


